Attachment 6

Environmental Impact Report and Statement, San Francisco Wastewater mast Plan (May

1974)




iy peR0cofn

Final ey

Environmental
Impact Report
& Statement

San Francisco

Master Plan ﬂay 1974

City and County of San Francisco
U.S. Environmental Protection Agency

2 A 3
s N -
S <
% S
% <
” c
4L proT®


15410
Text Box




VO

O O

O OO

O 000

SN

) (»"x:
N
\,

7 »*\‘

OO

FINAL

ENVIRONMENTAL IMPACT REPORT AND STATEMENT
(D-EPA-24003-CA)

SAN FRANCISCO WASTEWATER MASTER PLAN
MAY 1974

SCH 74040876

Prepared by:

U. S. Environmental Protection Agency
Pacific Southwest, Region IX

100 California Street

San Francisco, CA 94111

City and County of San Francisco
Department of City Planning
[...]
three power plants generate approximately two billion kilowatt-
hours of electrical energy a year which produces annual gross
revenues of about $13,000,000.

Under present contractural arrangements, Hetch Hetchy electrical
energy is sold to the following customers:

1. Various municipal departments of the City and County of
San Francisco,

2. Modesto and Turlock Irrigation Districts, and
3. Certain large industrial firms in the San Francisco Bay

Area whose electric service contracts have been assigned
to the City by the Pacific Gas and Electric Company.

When, at any time, demand of the above customers exceeds the capac-

ity of the Hetch Hetchy system, standby service and supplemental
power is furnished by Pacific Gas and Electric Company under
contractural provisions.

Future Water Supply Demands

Gross future demand for water depends ultimately on three

basic factors: future population within the present service
area boundaries, future per capita consumption, and possible
changes in service area boundaries. In 1969, the San Francisco
Water Department published a report entitled "An Analysis of
Water Demand, Supply and System Improvements." This analysis
concluded that population and water demand growth rate of the
service area would be as follows:

42

N

N
/
/ :

e’




SIAIOIES

Y

™

OO NEe e

SIS

F : «/'A\
AN A\

Existing Water Management

Population Average Demand
Year 1000's ' mgd
1970 1,716 267
1975 1,862 299
1980 1,999 342
1990 1,950 354
2000 2,030 396

In addition, the City Department of Public Works has projected
average water demands for the City based on City Planning
Department's population projections as follows:

Population Average Demand
Year 1000's mgd
1970 714 98
1975 725 100
1980 735 103
1990 755 110
2000 764 115

Based on these projections, the present supply of water
provided by the Hetch Hetchy Water System and the San Francisco
Peninsula and East Bay sources will be adequate to meet the
anticipated San Francisco and suburban demands projected for
the foreseeable future.

WASTEWATER MANAGEMENT

The construction of sewers in San Francisco dates from about
1850. From that time until 1899 when the first Master Plan

for a citywide sewer system was prepared approximately 250

miles of sewers were constructed. Then the system was rapidly
developed to include about 700 miles of sewers by 1935. At

that time a new Master Plan was developed which divided the

City into three major sewerage districts as shown on Figure II-1.
Plans were developed for a large wastewater treatment plant

plus the necessary diversion structures, intercepting sewers,
and pumping stations for each district.

The three primary treatment plants were located around the
perimeter of the City to accommodate natural drainage basins.
The actual sites were selected with consideration to the

then existing residential development and governmental estab-
lishments, predicted population trends, geology, tidal -and
wind induced currents, and the availability of deep water for
disposal.

43




Existing Water Management

The Richmond-Sunset Water Pollution Control Plant was completed

in 1939 and the North Point and Southeast Water Pollution Control
Plants were completed in 1951 after delays caused by World

War II. However, it was 1966 before interceptors had been
completed to deliver all of the dry weather wastewater flow

to the treatment plants. Table II-1 presents general data on

the physical and hydraulic characteristics of the three plants.

In addition, a more detailed description of each plant is contained
in the following paragraphs.

Richmond-Sunset Water Pollution Control Plant

Description of Facilities. The Richmond-Sunset Water
Pollution Control Plant was completed in 1939 and sub-
sequently enlarged in 1948 and 1966 to its existing
design capacity of 26 mgd. The average dry weather
flow through this facility is presently about 20 mgd
from a tributary area of about 10,470 acres of which
approximately 9,000 acres are sewered, the rest being
park land. '

TABLE II-1

DATA ON EXISTING TREATMENT PLANTS

Richmond-
Sunset North Point Southeast
Plant location _ Golden Gate Northeast Southeast
Park Waterfront Sector
Average dry weather
flow, mgd 20 60 20
Design capacity, mgd 26 65 ' 30
Population served, resident 220,000 350,000 166,000
Area served, acres 10,400 9,300 10,200
% Residential 56 39 43
% Industrial & Commercial - 6 31 17
% Public & Government 38 30 40
Discharge location ‘ Lands End Piers 33,35 Offshore Pier 80
Receiving waters Pacific Oc. S. F. Bay S. F. Bay

44

RN




Y

Y
(S

S G G

e

!

AN

, FIGURE II-1 .
SEWERAGE DISTRICT BOUNDARIES

RICHMOND - SUNSET

SOUTHEAST

TREATMENT PLANT

OUTFALL
DRAINAGE BASIN BOUNDARY

» BYPASS LOCATION




ol e

Y MDY Yy Yy ;Y Yy Ty 7

The Richmond-Sunset Plant provides conventional primary
treatment plus chemical coagulation with ferric chloride.
Individual processes include screening, grit removal,

primary sedimentation with chemical coagulation and chlor-
ination. Effluent is discharged to the Ocean via the 9-foot
by 1ll1-foot Mile Rock outfall which tunnels under Fort Miley
and Lincoln Park and discharges to the beach southwest of
Lands End about one foot below mean lower low water. Solids
removed during treatment are processed by two-stage anaerobic
digestion, elutriation (a process of washing and decanting),
chemical conditioning, and vacuum filtration. Most of the
sludge cake is utilized as ground fill and soil stabilization
in Golden Gate Park.

Environmental Setting. The Richmond-Sunset Plant occupies
four acres in the southwest corner of Golden Gate Park,
between John F. Kennedy and South Drives, just north of the
old Murphy windmill.

Together with the rest of the park before development,

the site originally was a wasteland of rolling sand dunes.
It now supports a variety of growth, the most prominant
being Monterey cypress, with blue gum eucalyptus furnishing
contrast. Hydrangea, Pittosporum, Dracaena, and Myoporum
flourish near the facilities.

As shown on Figure II-2, the plant site is surrounded

by an adjacent green. Public use of the area for picnicking
and games is not inhibited by the presence of the nearby
treatment facilities. However, on occasion, the plant may
be identified by an odor-causing malfunction.

The largely residential area of the Sunset district begins
about 0.1 mile south of the plant. No plant-generated
noise can be detected here. West of the site is the Great
Highway, and farther north along this road is the southern
boundary of the Outer Richmond community area.

Effluent is discharged into the Pacific Ocean through an
outlet a short distance northeast of Point Lobos, approx-
imately 7,000 feet north of the plant. The outlet is a
9 foot x 1l foot culvert located in shallow water at the
foot of steep headlands which rise over 200 feet. The
area is a state beach and is being considered as an Area
of Special Biological Significance (Seal Rocks) by the
State Water Resources Control Board. This designation,
in effect, prohibits all waste discharges in this area.
Particulate matter is often observed on the beaches and
discoloration of the receiving water is evident at all
times as shown on Figure II-3.

45




Existing Water Management

Being at the beach near the entrance to San Francisco
Bay, the effluent is subject to dilution in large
swells and in currents which may be wind induced as
well as tidal. The tidal ebb and flow through the
Golden Gate assures an abundant supply of diluting
water. However, no actual measurements have been
made of dilutions at the Riéhmond-Sunset discharge.

The stronger ebb current results in a net seaward
displacement of the surface layer of water. Further
dispersion and diffusion is provided by the violent
swirls and eddies which characterize the Golden Gate
area. Dissolved oxygen content of the Ocean surface
is generally near saturation. Water clarity varies
both diurnally and seasonally because of the Bay ebb,
the lowest recorded clarity value being 1.5 feet as
measured by the Secchi disc. The Ocean bottom near
shore is primarily coarse sand.

Among the important sport and commercial fish species
in the waters adjacent to the outfall are the king and
silver salmon, rockfish, striped bass, and sole. The
major commercial fishing resources in the area are
salmon and the Dungeness crab.

During a diving survey conducted at Lands End directly
off the Richmond-Sunset outfall in October 1970, ten
plant species and 102 animal species were recovered.

The largest numbers of organisms present were poly-
chaetes, barnacles, amphipods, or pelecypods. In the L
immediate vicinity of the outfall, the faunal species
diversity was reduced, but returned to background

levels within 100 feet of the shore. Laterally, the
influence of the outfall was confined to approximately
50 feet on each side.

An intertidal survey conducted in the vicinity of the
outfall showed that within the immediate area of the
discharge there was a significant reduction in biota
numbers and luxuriance. Recovery to normal abundance
and diversity was rapid with distance from the outfall.
The influence of the outfall was not observed greater
than 400 feet from the point of discharge.

Waste Discharge Requirements. On January 19, 1987, the
California Regional Water Quality Control Board, San
Francisco Bay Region (RWQCB) adopted Resolution No. 67-2
which prescribed requirements as to the nature of

waste discharge by the City's Richmond-Sunset Sewage
Treatment Plant. A copy of Resolution No. 67-2 is

46

N




o O O Oy Oy ;Y ;Y

FIGURE ll-2
RICHMOND - SUNSET WATER POLLUTION CONTROL PLANT




G314 LN3IN443 T7IV4LN0 LISNNS -ANOWHOIY
€£-11 34n91d

N

‘1\\../, \\./} \../

)

¢ |

N’/

{\_// /




TN

N

N

r\ i

N
N

S Vs
{ {

Existing Water Management

included in the appendix. Subsequently, the RWQCB
recommended that the State Water Resources Control Board
designate the receiving waters in this area (Seal Rocks)
as an Area of Special Biological Significance. This
designation, in effect, would prohibit waste discharges

in this area. The State Board did not designate the
area as ASBS.

Thg RWOCB adopted Order No. 73-54 on September 25, 1973,
which requires the City to complete construction of all
Phase I facilities by about September 30, 1978 (See

Chgpter V for a detailed description. of Phase I facilities).
This Order requires the City to construct Level I (chemi-
cal treatment using a low ferric chloride dosage) waste
treatment facilities plus filtration facilities at the
Richmond-Sunset -Plant by June 30, 1977, and the southwest
ocean outfall plus transportation facilities from the
Richmond-Sunset Plant to the outfall by September 30, 1978.

North Point Water Pollution Control Plant

Description of Facilities. The North Point Water
Pollution Control Plant serves the main downtown section
of San Francisco. The North Point facility provides
conventional primary treatment plus chemical coagulation
with ferric chloride for an average dry weather flow of
approximately 65 mgd. Individual processes include pre-
chlorination, screening, grit removal, preaeration,
primary sedimentation with chemical coagulation, and
dechlorination. The effluent is presently discharged
through four 48-inch cast iron lines under Piers 33 and
35 which terminate without diffusers about 800 feet
offshore and 10 feet below mean lower low water.
Diffusers are now under construction (cost of about
$690,000) which will achieve a dilution of about 10:1.
Solids removed during treatment are conveyed through a
force main to the Southeast Water Pollution Control
Plant for processing.

Environmental Setting. The North Point Water Pollution
Control Plant, as shown on Figure II-4, is situated on
Bay Street between the foot of Telegraph Hill and the
Embarcadero. The treatment units are arranged in two
groups of buildings with the pretreatment building,
"influent pumping station, and administration building
on the south side of Bay Street and the remaining build-
ings on the north side.

The major streetside planting is the London plane tree
or sycamore. Site landscaping also includes Leptosperum,
Abelia, Hebe, Pittosporum, and lawns.

47




Existing Water Management

Noise generated by the plant operation is not detectable
at the street, and there is rarely, if ever, any
identifying odor. ‘

The immediate vicinity of the plant is given to a variety
of uses. New apartment buildings are adjacent to the
west, and a new commercial structure to the north. On
the south, some Telegraph Hill apartments look directly
over the plant toward Alcatraz and Angel Islands. The
Belt Line railroad operates on the nearby Embarcadero.

Within two or three blocks of the plant may be found
warehouses, parking garages, gas stations, car wash and
the truck and bus yards of the Municipal Railway, Golden
Gate Disposal Company, Greyhound, Pacific Far East Lines,
and Santa Fe. '

The four 48-inch outfalls suspended under Port Piers

33 and 35 discharge effluent into the waters of San
Francisco Bay about 800 feet offshore and 10 feet below
mean lower low water. The boil from the discharge is
clearly visible at the pier ends at all times and the
effluent field extends from the discharge point for quite
a distance as shown in Figure II-5. Discoloration of the
receiving waters is evident at all times. Floating
material is frequently seen.

The piers are active shipping facilities. Passenger
liners, such as the SS Mariposa of Pacific Far East
Lines and the SS Orsova of P & O Lines, are a common
sight at Pier 35, with hundreds of passengers either
boarding or disembarking, and large volumes of United
States mail being handled.

The effluent discharge is sukject to the tidal ebb and
flow, a massive movement of water parallel to the

San Francisco shoreline through the channel between
North Point and Alcatraz. This is a portion of the
tidal exchange through the Golden Gate, which, on the
average during dry weather, brings approximately 24
billion cubic feet of new Ocean water into the Central
Bay during each 25-hour tidal cycle. The average
total flood tidal prism, including both new and return
waters, is about 100 billion cubic feet. The seaward
displacement of the surface water layer is stronger
than the bayward movement, resulting in a net flushing
action.

48

~

PO N N

N

™

~

_F




-

I \ VAR i N T [ P N /"\J " {/‘\\ N {/”\ N ‘/d'» N f\ 2 TN

FIGURE 11-4
NORTH POINT WATER POLLUTION CONTROL PLANT

i




‘/’\’

I

T

{

N /'\

A

N S ™

&

~~

N

o O

Existing Water Management

Dissolved oxygen values near Blossom Rock, about two-
thirds mile offshore of the outfalls, and in the Central
Bay, are consistently about 7 mg/l; the minimum value
measured was 6 mg/l. In a recent field study, a high
water clarity reading of 1.6 Jackson Turbidity Units
was recorded near Blossom Rock. All reported Secchi
disc readings for Central Bay range between 0.6 and

10 feet, with summer and fall values being generally
greater than 3 feet. Surface drift studies indicate
that floatable material released within the Central Bay
moves rapidly seaward without significant effect on

the shoreline of the Bay itself.

During field measurements in April 1970, minimum dilu-
tions in the discharge boil ran about 3 or 4 to 1.
Within about 50 feet of the boil concentrations were
in the range of 20 to 1 and within about 600 feet were
about 30 to 1. During slack water, dilutions less
than 100 to 1 encompassed a field approximately cir-
cular and about 3,000 feet in diameter.

An attempt was made to assess the toxic effect of the
North Point effluent by suspending fish in cages in the
effluent field. Test results were inconclusive in
determining the effect of the effluent field on fish
survival. There was some evidence that Bay water

along the San Francisco shoreline was more toxic than
at a control site at Horseshoe Bay. The source of this
apparent toxicity was not identified.

During April 1970, diving studies were conducted at

the ends of Piers 33 and 35. A total of 44 species
[...]
V-2. These removal efficiencies are reasonable for the
treatment processes specified; however, more accurate
information will be developed from the pilot plant studies
currently under way.

A single wet-weather/dry-weather treatment plant was selected
because of operational advantages of having one year-round
staff and a continuously operating facility. The single
facility can also more economically treat runoff from the
City, due to its spatial and temporal variation, than can

be accomplished by individual treatment systems serving
various areas in the City. Individual plants located at the
three existing sites would require substantially greater
total capacity than a single plant to provide the same

level of control of wet weather waste discharges.

For disposal at the southwest corner of the City, wastewater
must be conveyed to that area. Since transportation will

be available, and operation and maintenance and capital costs
are lower per volume treated for large facilities, a single
plant in the southwest corner of the City is favored.

The site selected for the new plant (Southwest Water Pollution

Control Plant) as shown on Figure V-14 would occupy land now
under the jurisdiction of the City Park and Recreation

107




Parameter

Bioassay--96-hr TL,
Biochemical Oxygen

Demand (5-day)

Chemical Oxygen
Demand

0il and Grease,
Total

Aluminum
Cadmium

Copper

Iron

Lead

Mercury

Ammonia (NH3-N)
Organic Nitrogen
Total Nitrogen
Total Phosphorus
Floatables
Settleable Matter

Total Suspended
Matter

Turbidity

TABLE V-2

The Wastewater Master Plan

EXPECTED EFFLUENT QUALITIES

FOR

VARTOUS TREATMENT IEVELS

Units

EXPECTED QUALITY

¢ survival 25

mg/1
mg/1

mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
mg/1
ml/1/hr

mg/1
JTU*

*Jackson Turbidity Units

Secondary
Ievel T Ievel IT Ievel IIT Treatment
40 90 90
120 80 15 30
300 230 50 60
30 10 6 10
2.2 <1.5 . <1.5 <1.5
0.02 <0.015 <0.015 <0.015
0.1 <0.05  <0.05 <0.05
1.3 <1.0 <1.0 <1.0
0.07  <0.05 <0.05 <0.05
0.02 <0.005 <0.005 <0.005
18 18 <0.015 18
12 7 2 7
30 25 5 25
16 5 2 10
0.7 0.7 0.1 0.1
<0.4 <0.4 <0.1 <0.1
80 ~ 40 6 30
25 20 2 10
108

ST

SN

~~




FIGURE V-Ii4

_SOUTHWEST WATER' POLLUTION CONTROL PLANT LOCATION 777"

513\ .

M4y :
9%
QCEAN

. .,
/ i‘/ zoe N
i X
A PaopPosan 1 7—
COANTAL BOHE 3;
. PREMIT ARBA E : 5 -
7 . 1,000 YamRDe S ,) . o“o
R 3
~ : NS G~ .
hS ] \ et "
K . id o~
3

- BOURDARY LINE

- Swa roR PROPOSLD .-
\ . u ZOO PARKING LOT E

MIGNWAY

U s A
RESERVATION
APPR.OX» %.0 Ac.

7

4 _PrROPO®RD
[/ " LAKE MBRTED

W PCP BOUNDARY

!

/' Q
) &
!' %

/ <

4 STATE OF CALIFORMIA

7 NATIONAL GUARD
ADPRROX*® 7.0 ACRES

N\ STAGE |
PROCE &5 AREA

snapuic scaLe
: o

PROPOSED LAKE MERCED WATER POLLUTION CONTROL PLANY SITE .
(PROPOSED Z0O PARKING LOT AND BNISTING FEORRAL AND STATR PROPERTING) :




//“\ //\\ /‘\\\‘

M

c Yy M

I

The Wastewater Master Plan

Department, Federal Government, and a portion leased from
the City to the State. Present planning for the area has
been incorporated into the facility design.

The plant, as envisioned, would be designed to provide
maximum multiple usage of the plant area consistent with
long-range recreational planning efforts. It is anticipated
that through modern design and effort, side-by-side multlple
usage of treatment facility land area will be possible.

The experience in this regard at the Baker Street Air Flota-
tion Facility in the Marina area serves as a positive
example of what can be accomplished. At the present time,
the conceptual design for the proposed Southwest plant has
incorporated planned zoo parking facilities and some other
multi-uses. It was in this light that the City Park and
Recreation Department approved the Master Plan in principle.
A perspective view of a conceptual plant cross-section and

a conceptual flow diagram are presented in Figures V-15 and
V-16, respectively.

The system as proposed will treat all flow conveyed to the
treatment plant. No bypass at the plant is included in

the plans. It is proposed to discharge all untreated wastes
directly from the 15 drainage basins. It is possible for

the flow to exceed 1,000 mgd at the plant assuming intensive
rainfall in the Richmond-Sunset area as well as the north

and east portions of the City. It is more beneficial from

a water quality viewpoint to discharge untreated waste through
an ocean outfall than to the shoreline area when such are the
alternatives. Therefore, consideration will be given to
providing a bypass around the plant and into the ocean outfall
for flows exceeding 1,000 mgd. The desired capacity will

be determined by an analysis of the cost of the bypass measured
against the benefits of further reducing shoreline discharges.

The following statement is taken from the Master Plan:

Page IV-2: "There is an optimum treatment capacity,
storage volume relationship which is dependent upon
the relative costs of each. For this analysis the
0.10 inch per hour rate appears to be the breakpoint
for optimum treatment for the range of withdrawal and
treatment. The equivalent plant capacity for the
0.10 inch per hour rate is 1,000 mgd which is the
ultimate Master Plan treatment rate."

The Master Plan Report specified a treatment rate of 1,000

mgd, as being the most cost-effective within the range of
storage being considered. Relationships between effectiveness,
storage capacity, and treatment rate are presented 'in the
Report.

109




The Wastewater Master Plan

Proposed Ocean Outfall

As previously discussed, the outfall proposed in the Master
Plan will have the following design flows: (1) average dry
weather, 125 mgd; (2) peak dry weather, 340 mgd; and (3) peak
wet weather, 1,000 mgd. Because of the great variance in
these design flows, the Master Plan proposed a dual-purpose
ocean outfall designed to transport dry weather flows four
miles and wet weather flows two miles into the Ocean (see
Figure V-17 for location).

Dry Weather Outfall. As proposed by the Master Plan,

the dry weather outfall will contain a 2,000-foot
diffuser terminating in about 80 feet of water. The
diffuser will ensure that all ecological design criteria
for dilution will be met. During peak dry weather flows
of 340 mgd, an initial dilution of 107 to 1 will be attained
by the time the rising waste plume reaches stability as

a submerged field. Under the most adverse condition of
low slack water, an initial dilution of 140 to 1 will

be achieved for average flow. This dilution will be

2 to 3 times greater during periods of maximum current.
It is anticipated that the waste field will reach initial
stability at a depth of 15 to 30 feet under most condi-
tions of waste flow and receiving water stratification.

211 of the oceanographic information available on the

Gulf of the Farallones outside the bar indicates that

the effluent field will not contact either the shoreline
or the benthos except in dilutions far greater than the
recommended ecological design criteria. Near surface
currents in the vicinity of the discharge site are
predominately southward and westward, largely as influenced
by the tidal ebb and flow through the Golden Gate. After
the surface layer has been displaced westward and south-
ward to the limit of tidal influence, it disperses and
diffuses into the oceanic water mass: Within about 24
hours, its presence is no longer identifiable as a
separate water mass and from that point its movement is
presumed to be controlled by the prevailing ocean currents.
Onshore current vectors are weak and of short duration

and the effluent field will probably not reach the shore-
line during any one tidal cycle of 25 hours at which

time the dilution will be well in excess of 1,000 to 1.

The most critical point for bottom dilution will be the
bar to the north of the discharge, because the bottom
will be reached first in the shallowest area. At its
shallowest point, the water depth over the bar is about
33 feet. The effluent field must travel about seven

110

EaaN
{ .

./ N

N
/



S

A

g

FIGURE V=I5
SOUTHWEST WATER POLLUTION CONTROL PLANT PERSPECTIVE

A---- Control House . i _\k
B---- Physical-Chemical Treatment Tanks B
C---- Carbon Columns -

D---- Dual Media Filters

E---- Nitrogen Removal Facilities -

PERSPECTIVE OF PRCOPOSED COMBINED LAKE MERCED WATER POLLESTION CONTROL PLANT AND ZOO FACILITIES




SOUTHWEST WATER POL

FERRIC CHLORIDE

FIGURE V-16

LUTION CONTROL PL

ke e

TO SOUTHEAST S

LUDGE

TREATMENT PLANT

ANT CONCE

e

PTUAL FLOW DIAGRAM

WASTE SOLIDS

.

ADDITION 1 TO LANDFiLL
: MAKE UP . i
RECALCINAT(ON . |
] COMMINUTED PUMP LIME SEE NOTE: | ) |
_ORIT TO LANDFILL o \ SCREENINGS PRIMARY \ X
§ SOLIDS ! i
HEADWORKS _PHYSICAL CHEMICAL RECARBONATION :
. CHEMICAL ADDIT 10N REACTOR
WW—DW FLOW WW-DW FLOW Y OE AY ML L WW-DW FLOW —— WW-DW FLOW —_—
d 1.DAR SCREEM TREATMENT LMIXING !
(1000 MSD MAX) t.commumiTons z.FLOCCULATION | (250 MGD MAX i
) $.6RIT CHANDERS 3.8ED.MENTATION
’ -
{ i
T-OACKWASH RETURN FLOW WW EXCESS
: : ) {750 MGD MAX) '|
1 | _Ww-DW FLOW
S - —_————— - afniai B {250 MGDMAX,) |
DUAL MEDIA ! ! MiTROGEN ! U pump ! :
| PLTERS | l& —« — — ] [ REMOVAL | |@ — — — { | HousE |f——F— —— £ ———
\ | y FACILITY | i .
St ottt - BLENDED
i - , wWw-DW FLOW |
| —
1§ RECLAMATION,
‘ { STAGE CHLORINATION
. |
! EE—— . i
j CARBON | RECLAIMED WATER FOR REUSE :
} COLUMNS : — ‘———"———‘—"‘—_"‘“‘—"(n:casnnommmennou. )
) GROUNDWATER RECHARGE
b e e — - - 4 OCEAN DISCHARGE
VIA OUTFALL ANO
:::so‘:"’ __;r I SYMBOLS SEPARATE DIFFUSERS
™ :.:_j_ | CARBON REGENERATION ww —ow WET AND OR DRY WEATHER FLOW
| S | ) STASE | FLOW PATH
- - sTaeE 2z - -
NOTE" : ) —
I. PLANT AIR ABOVE AREAS WHERE WATER SURFACE R STASE | TREATMENT PROCEDS
IS BROKEN 1S TO BE PLACED UNDER NEGATIVE PRESSURE ——
AND EXHAUSTED THROUGH RECALCINATION FURNACES. . T stase @ . “
PR—— e e i O et i e
P (,A\ Py N N //—\ PN /"\_ P o~

PR

< .




Ny Y Y

—_——

N

FIGURE V-1i17
PROPOSED OUTFALL LOCATION

/ J‘gnoan t
Bonius-Cove [’lnl Hsec12M

" .
B )1 W) /77 Pes
9L "9y 2o (A) 20sec 22 165 il
15 /—/xa‘%l\xtgn(n) *%5 oM /5{-'-..1
108 71R BELL N, g 8nass e ;o
s T INN\%e o E KA
- - f ~
% e fchart 8532} 2? N\\G A 24 ,\.ea/\ﬁ
R L. T - B
REA 2 PROHIBITED DUMPING CRO 13 LB . s"g\ T AN
5 Su- . % 205.59 fsce note) 10, 8] g /
. 8. ’ .
. Pt . /" f., N
. Ref .. . .2 N / ("l -
) g o A ; ( ?
. ? 2 (\';‘.,«;V , / rQK:i‘L‘;c‘_ _
. 6 ﬁ;ﬁe’ CU(.M“-" JLV p2g ‘ l‘“l‘h"M‘;:: ‘
- 7° By ﬁ/qi 20"0/ A winoshey i
AREA 12 b 6sec BELL A Noxrvaccanl
Rt w-oﬂﬂ/ Rhes HIONI _
5 . S C'/ R R ¥ FIR4sk G:;!l
R s ﬁ 8 Fg ’”";‘5‘\
"2
. \6. [Inlﬁ?&ué WHIS\'LE
e
RCISCOl 14 3
o S50 M K 2l
WNE . g
20-=s— §
7
PILOT AREA
. .s -
A
$ . .
s s L
o [
I8
] oo
2000! diffuser
s/ :
18 . "
' L . Y S -
18 ,z' .
- " ,',4‘ Suitable - -
gag)n{v/s nE - \ Disposal - . " 3
1 15 .
L . Areas. S a 2
16
: DEPTH OVER _60 FT.
o s 12

DEPT“ 40 T0 60 F'g

1" = 8000". .




N

1

2 U N T e U U e

I ,/‘\ A

-~
( X

(‘\

-

The Wastewater Master Plan

hours on flood tide at an average current speed of 0.4
knots to reach the shallow area and in that time the
dilution would be 750 to 1. The depth of the effluent
field would be about 16 feet at this point so that
dilution due to vertical dispersion would be about 2 to
1 and the total dilution about 1,500 to 1.

At an average current velocity of 0.41 knots and taking
into account horizontal dispersion only, the outfall
will produce a field with a minimum dilution of 1,000
to 1 extending approximately 3.5 miles from the point
of release with a maximum width of four miles during
peak dry weather flows. This dilution will be reached
in approximately nine hours.

Wet Weather Outfall. The wet weather outfall will
include 1,800 feet of diffuser which will terminate in
about 50 feet of water. Unlike the dry weather outfall,
the wet weather outfall will produce a surface field.

It is ecologically desirable to have a surface field

for the wet weather flows because during the rainy season
there is a strong surface movement away from the shore-
line. (See Chapter I for detailed discussion.) The
seaward movement of the effluent field would increase
protection for the intertidal and benthic habitats
which are the areas most sensitive to effluent impact.

During peak wet weather flows, an initial dilution of
16 to 1 will be attained by the time the rising waste
plume reaches stability. However, the minimum dilution
on the ocean bottom (critical benthic habitat) will

be approximately 1,000 to 1.

Interim South Bay Outfall

The Master Plan calls for an enlarged interim Bay outfall

at the Southeast Water Pollution Control Plant. The enlarged
outfall will be designed to handle an average daily dry
weather flow of 84 mgd (combined North Point and Southeast
flows). The Bay outfall will not be utilized when the com-
plete Master Plan has been implemented.: At that time all
wastewaters will be discharged to the Ocean via the Southwest
outfall. This time period will approximate the economic

life of the interim outfall.

To date, the Regional Board has not adopted waste discharge
requirements for the interim discharge. However, it is

anticipated that the Board will at least require "secondary
treatment" as defined by EPA. Based upon the weekly average

111




The Wastewater Master Plan

of BOD allowed under EPA's definition, the total load from
the combined discharge would be about 20,800 pounds per day.
Presently, the combined discharge of BOD from the two plants
is about 66,800 pounds per day. Therefore, there will be

a total reduction in the BOD load to the Bay of about 46,000
pounds per day due to an increased level of treatment pro-
vided at the expanded Southeast facility. However, the

total BOD load at the combined Southeast discharge point
will increase from its existing value of 12,700 pounds per
day to 20,800 pounds per day. Although this is a substantial
increase in organic loading to the South Bay it is not
expected to have any adverse effects as the combined discharge
will occur further offshore in deeper water. The combined
discharge might cause a dissolved oxygen depression of

0.07 mg/l which is not considered significant.

It is agreed that the location of the preposed combined
discharge may not be desirable from a long-term point of.
view; however, as an interim solution the overall improvements
in water quality accompanying the action would lend favor

to the concept. Specifically, the removal of the present:

65 mgd primary discharge from the North Point location and
conversion of that facility to a wet weather treatment
facility which would eliminate most wet weather overflows .

in the northeast area of the City--Aquatic Park, Marina,
Fisherman's Wharf area.

TRANSPORTATION

The transport system envisioned in the Master Plan includes
numerous pump stations, force mains, and connecting sewers.
The primary features as shown in Figure V-1 are three major
force mains, two major transport lines, and a dual function
ocean outfall. As presently envisioned, the transportation
rate is equivalent of runoff from 0.3 inches per hour of N
rainfall. This rate was chosen to take advantage of rainfall
variation which has been demonstrated during the first stages
of the rainfall monitoring program.

The sizing of the transportation system is critical to the -
success of the Master Plan. For the Plan to function as
envisioned, the transportation system must have the capability
to convey the wastewater from heavily burdened areas in the
City at a rate sufficient to relieve flooding, through

storage basins, pipelines, and tunnels to the treatment
facility. To provide these capabilities, the system must

be sized so that all functions can occur when necessary from -
any individual retention basin to utilize the maximum control
available with one integrated system.

112

4 N

TN

N




~

N

M

The Wastewater Master Plan

The capacity of the transport system will determine the
degree to which the treatment plant capacity can be utilized
by any drainage area. Along with storage volume, the trans-
port capacity also determines the necessary hydraulic capacity